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(Name and address of the manufacturer)

Advantech Co., Ltd.

4F, No. 108-3, Ming-Chuan Road, Shing-Tien City
Taipei, Taiwan

Description
1. Addition model MIC-3039-A. The new model is same as original model MIC-3037-A except enclosure size.

For details, refer to the test report reference no. SPCLVD10906.

Allen Hudh

Assistant Manager
Date of issue: September 6, 2001



TEST REPORT

IEC 60950
Safety of information technology equipment
Report Reference No. .....................  SPCLVD10906
Compiled by (+ signature)................ Allen Huang

Assistant Manager ... 2
Approved by (+ signature) ................ Frank Hsu

President ... % .......
Date of issue . September 6, 2001

This report is based on a blank test report that was prepared by KEMA using information obtained from the
TRF originator (see below).

Testing laboratory name................. Superior Product Consulting, Inc.

Address.........ccceveiviiiiiiiiiieeenees 3F, NO. 10, Alley 6, Lane 235, Pao Chiao Rd., Hsien Tien, Taipei,
Taiwan, R.O.C.

Testing location................................  3F, No. 10, Alley 6, Lane 235, Pao Chiao Rd., Hsien Tien, Taipei,
Taiwan, R.O.C.

Client name....................................  Advantech Co., Ltd

Adress.........coceveveveveeeneeneneenes 4™ FI, No. 108-3, Ming-Chuan Rd, Shing-Tien Ciyt, Taipei Hsien,
Taiwan

Standard...........ccooeeeeieviiieiineees IEC 60 950:1991 + A1:1992 + A2:1993 + A3:1995 + A4:1996
EN 60 950:1992 + A1:1993 + A2:1993 + A3:1995 +A4:1997 +
A11:1997

Test procedure .................ceeeenneen...s . Informative Test Report

Procedure deviation ........................  N/A

Non-standard test method................  N/A

Test Report Form/blank test report

Test Report Form No. ......................  1950___ D/97-06
TRF originator. ................ceeevveeeenen . FIMKO
Master TRF.............ccoeevevvveevennnnn.... . reference No. 1950 D, dated 97-02

Copyright reserved to the bodies participating in the Certification Management Committee (CMC) and/or
the bodies participating in the CENELEC Certification Agreement (CCA).

Test item description ......................  Computer
Trademark .....ccooeeeeeeeeeeeeieeeeeeeeeeenl AWI:‘I‘
Model and/or type reference ............ MIC-3039-A
And refer to report no. SPCLVD0106003
Manufacturer ......................c...........  Advantech Co., Ltd

Rating(s)........occoeeviveviveiiiiiieiiennnnn . 100-240 Vac, 47-63 Hz, 4-2 A
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Copy of marking plate

ﬂ Industrial Awtomation with PCs
H@ MODEL NO: MIC-3039-A

FCC
This device

ies with the requirements in part 15 of the FCC rule:

Operalion is subject to the following two conditions: (1) this device may
nol cause harmful interference, (2} this device must accept any
interference received, including interference that may cause undesired

operation.
BESERE

aeEnmanas, srenmgseas.| CAUTION |
oSN TS, CEEART . HEW| To prevent electric shock.
BER R NS E R - Do not remove cover. No

user serviceable parts
inside. Refer servicing to

CE hqmﬁedpemm—

¢
ADVANTECH CO., LTD.
MADE IN TAWAN hip:/ fwww.advantech.com.tw

IAC INPUT: 100-240 Vac, 47-63 Hz, 4-2 A
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Possible test case verdicts:

- test case does not apply to the test object.............. : N/A
- test object does meet the requirement ................... . Pass
- test object does not meet the requirement .............. : Fail

General remarks:

- "(see Enclosure #)" refers to additional information appended to the Report.
- "(see appended table)" refers to a table appended to the Report.
- Throughout this report a point is used as the decimal separator.

The test results presented in this report relate only to the object tested. This report shall not be reproduced,
except in full, without the written approval of the Issuing testing laboratory.

This report is not valid as a CB Test Report unless appended to a CB Test Certificate issued by a NCB

in accordance with IECEE 02.

General product information:

1. Model difference: Model MIC-3039-A is same as original model MIC-3037-A, except enclosure size.

Documents:
ENCLOSURE No. 1: Photographs
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IEC 60 950
Clause Requirement + Test Result - Remark Verdict
1 GENERAL Pass
1.7 Marking and instructions Pass
1.71 Rated voltage (V) ...ovvvviiiiiiiiineiic e :1100-240 Vac Pass
Symbol of nature of supply for d.c. ...........cc..... : N/A
Rated frequency (Hz) .......c.ccooviiiiiiiiiiiiins |47 — 63 Hz. Pass
Rated current (A) .....ooevveiiiiiiieie e 1142 A Pass
ManUFaCLUrer .........cocceviiiiiiiiiiei e : | Advantech Co., Ltd Pass
Trademark ..........oooveveviiiiiiii ; m Pass
Type/model .....ccooviniiiiiii : | MIC-3039-A Pass
Symbol of Class Il ......cccovvviiiiiiiiiii e .| Class | equipment. N/A
Certification marks ..........ccovviiiiiiiiii : N/A
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ENCLOSURE No. 1

Photographs
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